Download Print this page

Parts List - Craftsman 315.115160 Operator's Manual

5-1/2 in, 19.2 volt cordless laser trim saw
Hide thumbs

Advertisement

CRAFTSMAN
19.2 VOLT CORDLESS
TR_M SAW - MODEL
NUMBER
315.115160
!
-
J
The model number will be found on a plate attached to the motor housing. Always mention the model number in all correspondence
regarding your
CORDLESS TRiM SAW or when ordering repair parts.
SEE BACK PAGE FOR PARTS ORDERING
INSTRUCTIONS
KEY
PART
NO.
NUMBER
1
6614301
2
3025516
3
6614501
4
5224502
5
680001001
6
520177002
7
6797401
8
6802201
9
6621204
10
660142001
1!
9427205
12
9429817
13
640556011
14
6620803
15
5217802
16
6619302
17
6867201
18
550994005
19
6807001
20
6850303
PARTS LiST
KEY
DESCRiPTiON
QTY,
* Carriage bolt (M6 X 100 ram) ....................... 1
Base Assembly ............................................
1
* Screw (M6 X 16 mm Hex Hd.) ..................... 1
Knob ............................................................
2
Spring ..........................................................
1
Wing Screw,. ................................................
1
* Lock Nut (MS) ..............................................
2
Hex Nut ........................................................
1
* Screw (M4 X 16 mm Pan Hd.) ..................... 1
* Carriage Bolt (M6 X 12 ram) ........................ 1
Logo Plate ...................................................
1
Warning Label ..............................................
1
Upper Blade Guard .....................................
1
* Screw (M4 X 22 mm Pan Hd.) ..................... 4
Bumper ........................................................
1
* Screw (M5 X 15.5 ram) ................................ 1
Torsion Spring ..............................................
1
Lower Blade Guard ......................................
1
Ball Bearing (Ntn #6000zz) .......................... 1
Bearing Retainer ..........................................
1
PART
NO,
NUMBER
DESCRiPTiON
QTY,
21
6620104
22
6112004
23
***
24
6112101
25
6614401
26
1425301
27
1323903
1323517
28
670957001
29
6800201
30
5228001
31
300912141
32
301014002
33
660212031
34
940271022
35
750273001
36
940214082
37
940230081
38
680027001
983000490
* Screw (M2.6 X 10 mm Pan Hd.) .................. 4
Inner Blade Washer .....................................
1
Saw, Blade ...................................................
1
Outer Blade Washer ....................................
1
Blade Screw ................................................
1
Charger (**Item No. 911041) ........................ 1
Battery Pack (*qtem No. 911375) ................ 1
Battery Pack (**Item No. 9! 1375) ................ 1
Edge guide .................................................
1
Blade Wrench (5 mm Hex Key) .................... 1
Washer .........................................................
2
Carrying Case = Not Shown ........................ 1
Laser Guide Assembly ................................. 1
* Screw (M4 X 8 mm Washer Hd) ...............
3
Data Plate ....................................................
1
* Battery .........................................................
2
Laser Data Plate ..........................................
1
Laser Warning ..............................................
1
Washer .........................................................
1
Operator's Manual
* Standard
Hardware
item = May Be Purchased
Locally
** Can Be Purchased
Thru RSOS (Retail Special Order System)
*** Complete
Assortment
Available
At Your Nearest Sears Retail Store

Hide quick links:

Advertisement

loading

  Also See for Craftsman 315.115160

  Related Manuals for Craftsman 315.115160